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TEST REPORT

National Center of supervision&inspection on
Sporting Goods

No: GT2103585
No: GT901299
No: GT1901300

No: GT2103585

Sample name: PVC sport flooring

Inspected unit: Xiongxian LAIKEMAN Plastic
Floor Co., LTD

Manufacturer: Xiongxian LAIKEMAN Plastic
Floor Co., LTD

Sample quantity: 1m?

Specification Model: Imx1m
Trademark: LAIKEMAN

Production date/batch number: 2021.8.1
Inspection date: 2021/8/11-2021/8/31

Sample description: No abnormality was
found in the sample

Test basis: GB/T2257.4-2017 GB/T14833-2020
GB/T20239-2015 GB/T20096-2006
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Judgment basis: enterprise technical
requirements

Inspection items: All items

Conclusion: The sample meets the technical
requirements of the enterprise

Date of Issue: September 26, 2021

No: GT2103585 Item of
Inspection

Appearance quality: uniform color, no
obvious color difference, no cracks,
stratification and other defects.

Shaw Hardness (Shao A) : 60 degrees (55 ~
90)

Tensile strength: 2.5MPa (=2.0)
Elongation at break: 99% (=90)
Flame retardant: Class |, Qualified
Ball rebound rate: 93% (=90%)

High temperature test (100°C, 24h) : no
melting and no obvious color difference after
the test

Low temperature test (-40°C, 24h) : no
cracking or obvious color difference after the
test

Sliding friction coefficient: 1.2 (0.4 ~ 1.5)
Aging resistance (168h)

* Appearance quality after aging: uniform
color after aging, no obvious color
difference, no cracks, stratification and
other defects

* Tensile strength after aging: 2.2MPa
(=2.0)

e Elongation at break after aging: 91%
(=80)
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No: GT901299

Sample name: PVC indoor sports flooring

Inspected unit: Xiongxian LAIKEMAN Plastic
Floor Co., LTD

Manufacturer: Xiongxian LAIKEMAN Plastic
Floor Co., LTD

Trademark: LAIKEMAN

Sample description: No abnormality was
found in the sample

Production date/Batch number: 2019.4.12
Inspection Date: 2019/4/17 to 2019/4/29

Inspection basis: GB 18586-2001 "Limits of
Harmful Substances in PVC Building Materials
Floor of Interior Decoration Materials"

Inspection items: vinyl chloride monomer
limit, soluble heavy metal limit, volatile
substance limit

Inspection conclusion: The sample was
tested according to GB 18586-2001 "Limit of
Harmful Substances in PVC Building Materials
Floor of Interior Decoration Materials", and
the inspected items were qualified.

Date of issue: 29 April 2019

No: GT901299 Item of
Inspection

Limit of vinyl chloride monomer: qualified,
not detected (detection limit 0.1mg/kg)
Qualified, (<5)

Soluble heavy metal Limit

* Soluble lead content: qualified, 0.1mg/m?
(<20)

e Soluble cadmium content: qualified,
0.1mg/m? (<20)
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e Volatile substance limit: qualified,
13g/m? (<40)

No:GT1901300

Sample name: PVC outdoor sports flooring

Inspected unit: Xiongxian LAIKEMAN Plastic
Floor Co., LTD

Manufacturer: Xiongxian LAIKEMAN Plastic
Floor Co., LTD

Trademark: LAIKEMAN

Sample description: No abnormality was
found in the sample

Production date/Batch number: 2019.4.1
Inspection Date: 2019/4/17 to 2019/4/29

Inspection basis: GB/T14833-2011 "Synthetic
Material Runway Surface"

Test items: flame retardant, benzene, toluene
and xylene total, free toluene diisocyanate,
heavy metal, tensile strength, elongation at
break

Inspection conclusion: The sample was
tested according to GB/T14833-2011
"Synthetic Material Runway Surface"
standard, and the inspected items were
qualified.
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Date of issue: 29 April 2019

No:GT1901300 Item of
Inspection

Benzene: qualified, not detected (detection
limit: 0.02g/kg) (<0.05)

Toluene and xylene total: qualified, not
detected (detection limit: 0.02g/kg) (<0.05)

Free toluene diisocyanate: qualified, not
detected (detection limit 0.1g/kg) (<0.2)

Heavy metal

e Soluble lead: qualified, not detected
(detection limit 1.0mg/kg) (<90)

e Soluble cadmium: qualified, not detected
(detection limit 0.3mg/kg) (<10)

e Soluble chromium: qualified, not
detected (detection limit 0.4mg/kg) (<10)

e Soluble mercury: qualified, not detected
(detection limit 0.003mg/kg) (<2)

Flame retardant: Class |
Tensile strength: Qualified, 3.3MPa (=0.5)
Elongation: Qualified, 176% (=40)



